Gasoline chain saw 45CC
CT20101-18 VERSION:A1 DATE:20161102

o 156 157 158
155

_ |\\§
153 i) A
\ 7\_ B
% 2 o
Sy

i
18— QY
\ w Lo = i
151 li\ ~ m |
Xm o ge w7




CT20101-18

Pos.No. Part No. Description Qty Remark
1 5002010100101 [nut\M5 2
2 5002010100201 [muffle cover 1
3 5002010100301 |muffle assy 1
4 5002010100401 [muffle seal washer 1
5 5002010100501 [muffle bolt 2
6 5002010100601 |screw\ M5x10 2
7 5002010100701 |screw\ M5x20 6
8 5002010100801 |cylinder Ass'y 1 | Including P0s.9.20-23
9 5002010100901 |cylinder 1
10 5002010101001 |in pipe seal washer 1
11 5002010101101 [in pipe 1
12 5002010101201 |screw\M5x12 8
13 5002010101301 |backstand 1
14 5002010101401 |screw\M5x14 6
15 5002010101501 |insulating washer 1
16 5002010101601 |air intake flange 1
17 5002010101701 [retainer 1
18 5002010101801 [thermal baffle 1
19 5002010101901 |cylinder seal washer 1
20 5002010102001 |piston ring 2
21 5002010102101 |piston 1
22 5002010102201 |piston pin 1
23 5002010102301 |piston pin circlip 2
24 5002010102401 |needle bearing \NA11x15x12.5 1
25 5002010102501 |needle bearing clip 2
26 5002010102601 |crankshaft connecting rod ass'y 1
27 5002010102701 |semicircular key 1
28 5002010102801 |Vacuum tube 1
29 5002010102901 |Vacuum tube circlip 1
30 5002010103001 [Vacuum nozzle 1
31 5002010103101 |pipe 1
32 5002010103201 |adjust jacket 1
33 5002010103301 |oil seal 1
34 5002010103401 |screw\M5x30 5
35 5002010103501 |left crankshaft case 1
36 5002010103601 |left shock absorption rubber 1
37 5002010103701 |circlip\35 1
38 5002010103801 [bearing\6202 2
39 5002010103901 [pin 3
40 5002010104001 |crankshaft case gasket 1
41 5002010104101 |right crankshaft case 1
42 5002010104201 [right shock absorption rubber 1
43 5002010104301 |oil seal 1
44 5002010104401 |screw 2
45 5002010104501 [ignition coll 1
46 5002010104601 |Ignition coil protective cover 1
a7 5002010104701 |oil seal plate 1
48 5002010104801 [screw\ M4x8 2




49 5002010104901 |fly wheel 1
50 5002010105001 [nut\M8 1
51 5002010105101 |Easy Starter Ass'y 1
52 5002010105201 |starter handle 1
53 5002010105301 |starter rope 1
54 5002010105401 |rope guide cover 1
55 5002010105501 |starter cover 1
56 5002010105601 |Spring 1
57 5002010105701 [Starter wheel B 1
58 5002010105801 |washer 1
59 5002010105901 [screw 1
60 5002010106001 |spark plug 1
61 5002010106101 [screw 1
62 5002010106201 |front handle 1
63 5002010106301 [screw 1
64 5002010106401 |taper spring 1
65 5002010106501 |taper spring block 1
66 5002010106601 |chain safeguard 1
67 5002010106701 [screw 1
68 5002010106801 |shock absorption cap 3
69 5002010106901 [screw 8
70 5002010107001 |crankshaft case anti-vibaration base 3
71 5002010107101 |tank anti-vibaration base 2
72 5002010107201 |fuel tank 1
73 5002010107301 |balancer block 1
74 5002010107401 |balancer 1
75 5002010107501 |spring 1
76 5002010107601 |thorttle trigger 1
77 5002010107701 |[lock bar 1
78 5002010107801 |handle cover 1
81 5002010108101 [pin 1
82 5002010108201 |screw 1
83 5002010108301 |upper cover 1
84 5002010108401 |pin 1
85 5002010108501 |cover lock 1
86 5002010108601 |air filter cover 1
87 5002010108701 |air filter nut 1
88 5002010108801 |air filter cover plate 1
89 5002010108901 |air filter 1
20 5002010109001 |Idle adjustment guide sleeve 1
91 5002010109101 |carburetor 1
92 5002010109201 |air intake bending tube 1
93 5002010109301 [screw 1
94 5002010109401 |air intake cushion 1
95 5002010109501 |choke rod seat 1
96 5002010109601 |choke rod 1
97 5002010109701 |shock absorption block 1
98 5002010109801 |dust plate 1
99 5002010109901 |accelerator rod 1
100 5002010110001 |fuel pipe 1




101 5002010110101 |pituitary 1
102 5002010110201 [fuel filter 1
103 5002010110301 |fuel tank cap 1
104 5002010110401 |fuel tank cap washer 1
105 5002010110501 |fuel cap retainer 1
106 5002010110601 |screw 1
109 5002010110901 |switch 1 | Including P0s.107.108
110 5002010111001 |oil cap 1
111 5002010111101 |oil cap washer 1
112 5002010111201 |oil cap retainer 1
113 5002010111301 |Ventilation mouth 1
114 5002010111401 |Ventilation mouth spring 1
115 5002010111501 |Ventilation filter 1
116 5002010111601 |oil tube 1
117 5002010111701 |oil pump 1
118 5002010111801 |oil outlet nozzle 1
119 5002010111901 [screw 2
120 5002010112001 |oil pump cover plate 1
121 5002010112101 [screw 3
122 5002010112201 |worm 1
123 5002010112301 |sponge filter 1
124 5002010112401 |oil filter 1
125 5002010112501 |Needle bearing\12x15x14.5 1
126 5002010112601 [chain wheel 1
127 5002010112701 |Passive disk 1
128 5002010112801 |clutch washer 1
129 5002010112901 |clutch Ass'y 1
130 5002010113001 [shoe block 3
131 5002010113101 [retainer 1
132 5002010113201 |clutch extension spring 1
133 5002010113301 |spiked bumper kit 1
134 5002010113401 |guide bar inner plate 1
135 5002010113501 |guide bar inner plate gasket 1
136 5002010113601 |chain guide block 2
137 5002010113701 [brake Ass'y 1
138 5002010113801 |brake anti-vibaration base 1
139 5002010113901 [clip 1
140 5002010114001 [washer 1
141 5002010114101 |brake guard torsion rod spring 1
142 5002010114201 |brake guard 1
143 5002010114301 |limit pin 1
144 5002010114401 |clip 1
145 5002010114501 |baffle pin base 1
146 5002010114601 |baffle pin 1
147 5002010114701 [limit board 1
148 5002010114801 |clip 1
149 5002010114901 [nut 2
150 5002010115001 |Right side cover 1
151 5002010115101 |screw\3.9x10 3
152 5002010115201 |brake spring cover 1




153 5002010115301 |assistant lever 1
154 5002010115401 |main lever 1
155 5002010115501 |pin 1
156 5002010115601 |Screw\3.9x8 2
157 5002010115701 |guide bar outer plate 1
158 5002010115801 |tightener screw 1
159 5002010115901 |brake spring belt 1
160 5002010116001 [brake control rod 1
161 5002010116101 |main brake spring 1
162 5002010116201 |assistant brake spring 1
163 5002010116301 [dust shield 1
164 5002010116401 |Guide cover 1
165 5002010116501 [saw chain 1
166 5002010116601 |guide bar 1




	CT20101-18
	CT20101-18в

